implicity

SIMPLICITY MANUFACTURING COMPANY, INC,

OWNERS MANUAL

LANDLORD/SOVEREIGN/BARON

MFG. NO. 447
MFG. NO. 889
! MFG. NO. §90
MFG, NOQ, 209
MFG. NO. 1031

ROVING NOZZLE {OPTIONAL)
VACUUM COLLECTOR ADAPFTER
VACUUM COLLECTOR ADAPTER
VACUUM COLLECTOR

DUMP CART COVER

SE L F FHERA - 17 FHGO
THAIMTL L2 T Lr ot fa

1363



PAOTECT YOURSELF AND OTHERS

M KEnow the controls and how to stop quickly - READ THE
OWNER'S MANUAL, '

N Do not allow children or young leenagers b operate ve-
hicle or adulis 10 operate it without proper :inst:ru-::tiﬂn.

B Do not carry passengers. Keep children and pels a safe

distance away,

W Clear work area of objects which might be picked up and
thrown.

M Disengage afl clutches and shift inle nestraf before starting
ergine.

N Disngage power 1o implement {$) and stop engine betore
leaving operator position.

B Disengage power to implement {s} and stop enging before
making any repairs or adjustments,

W Disengage pewwer o implement {sh when transparting or
not in use.

M Take procanlions, wrch gs disengaging  power  take-off,
Iewering imqlements, shilting Into aeoteal, setting parking
brake, stapping cngine angd remmoving key when leaving ve-
hicle unattendect. :

B Don't stop or start suddendy when going uphitl or dewnhill.

B Reduce speed on slopes angd e shatp fuens to prevest Lip-
ping ar hass of control. :

W Stay alert far holes in léreain and other hidden hazards.

B U care when pulling boads or using heavy equiprﬁem,
A, Lse ondy approved driwliar hiteh points.
B, Limrt loacds 1o Lo you can safoly eontrod,
Co an™ ure o sEanpy, andd use care when backing,
B Use counterweinhd [s) or wheol weighls when sug-
gesied i owner 5 oanual,

Wateh el for trattes wdwss croesing or noar roadeeays.

W When esing any sidochie ., newer direct diseharge of ma-
terial trvare? Ly lasliens roe allow anyons near vehicle
welviber iy gspre ot

B Hanedle gieadion: with gy s lvitately Flaeirmaandles

AL Uae approvisd goooline Soskaiian.

B. Mever remove cape of add gasoline 1o a TUnning s
R eenpinge or Bl Bued Lk weioors. Wipe up spilbed
gascliae

G Hepdere gusoaline Lap sy,

0 Opendoors 3 engire 5 ey bogoage - exhaust
GRISEs e dlaripirons,

W Keep weluch: s attacloeen . o qood cprratog conditeon
and keep safeiy diviens in gaigi o, $leo guerids a5 instracied
N OWNCE s rrantral,

N o not aperade eguipment when barefoot of W LT i ke] (HAEN
satlals, Abways wear sulslantal oo twesr .

la Y - .

Fal B8

Do npt pu hands or feet near or under rotating parts.
Kecp clear of discharge opening at 21l times.

Betore cleaning, inspecting, adjusting, or repairing the trac-
.tar er any attachments stop the cngine, remave the igni-
tion key (electric start models! and be sure all blades znd
other moving parts have slapped.

Ston Blade {s] when crossing gravel drive. walks or roads,

After striking o toreign object stop the mawer angd remove
the ignidion key. Thoroughly inspect the mower for any
damage, and repair the damane before restarting and
operating the rdwer,

il your equipment should start ta vibrate abnormally, stop
the ehging and check immeadiately for the cause. Vibration
is generally a warning of trouble, -

Do nat run the engine indeors,

Laok 1o be sure that childeen sre not behind the tractor,
Lefare backing up.

When mowing with a tractor mounted mower, mow up-
and-down on slopes, never across or horizantally, To pre-
vent the danger of Overwurning, excrcise oxfreme caution
when stopping, starting or changing directian,

Chack blade and engine maounting bolts Tor proper tight-
ness at fregueent intenvals.

Kroep all nuts, bolts, and screws right to be sure equip-
ment is in sofe working condition.

Mever store equipment with gasoline in the tank inside of
a building where fumes may reach an open flame or spark,
Allgny engine to cool helore s1aring in any enclosure,

Tv reduce fire harard keep engine froo of grass, leaves or
CRCRESIVE Qroass. -

Mewer opurate any attachrmenl without 3t quords, defleg
ior:, and other protective covering iy place,

Keep the area of operation clear of all persons, particularly
simall chrldren, and pets.

Check fued Before starting engine. Do not filk gasoline tank
wihiy engira: is susmang ar while engine s still hot. Wipe
el any spitled ggsoline Leluey starting engine. Do not
smnbo when faeling erepne or around gpen gasoline con-
ISILHES

Mow snly in dayhiglit or in good arificial light.

Do nol change engine qovernor, seftings or averspesd
ENGINL.



Tahle of Contents

PAGE

PROTECTIVEHINTS . . . . . . . . . ..
WARRANTY .+ o o o v o e e e e
PACIANG . . . . . . . . . .
ASSEMBLY . .« o o e
COLLECTOR & BLOWER HOUSING . . . . . . . . . .,
PARTSLIST . . . . . . . o oo ..
ADAPTERS . . .« oo
ROVINGNOZZLE . . . . o « v o oo
ROVING NOZZLE {Dwg. & Parts List} . . . . . . . . . .
DUMP CARTCOVER. . . . . . . . . .. ...

DUMP CARTCOVER (Dwg. & Parts List) . . . . . , ., .

SIMPLICITY'S NEW EQUIPMENT WARRANTY

The Company warrants Simplicity preducts ta be free from defects in material and workmanship, except
the Company makes no warranty, express or implied, with respect to tires, engincs, generators and vollage
requlstors, which are warranted by their respective manufacturers. Any part covered by this warranty which
is proven defective within one year {45 days for equipment wsed Tor rental, municipal or commermal
nurpasesi under normal use, from date ot purchase, will be replaced without charge, provided such part is
returned 19 the factory, {if requested], and is found to be defective upon examination at the factory. Thae
warranty does not apply 1o eny Simplicity preducts altered outside of the Simplicity tacwory. THF

FOAREGOING WARRANTY IS IN LIEY OF ALL OTHER WARRANTIES, EXPRESS OR IMPLIED. (1
MERCHAMTABILITY, FITHESS FOR A PARTICULAR PURPOSE, PERFORMAMNCE, OR OTHERWIGE
The Cnmpany’s pbiigation under its wartanty is strictly and exchusively limited to the replacement of such
parts. and in no ovent shall the Company be lizbie for any other damages, whether direct, immediate,
mendental, special, or consequential, Simpticity Manufacturing Company, Inc., reserves the right toomoify
ar change specitheatioms without prier notfication. There are no warranties which extend beyond 100
tdrsnripataan e uny Simphcity produce.

- e s s e e v e v o Inside Cover

3
4
4-5

- A

12

T e Sa |

15




LANDLORD AND SOVEREIGN VACUUM COLLECTOR

PACKING

The Vacuum Collector is delivercd camplets in two cartons.
The long carion contains:

1 - Hose {Exhaust)

The short carton containg:
1 - Intake Tube
| - Blower Assembly
1 - Defleqior
2 - Hose Clamps
1 - Eibhow Assembly
1 . Pack of Hardware

Should any shortages of the abave items occur, advise by
stating the packers number listed on the packing slip, part
number and description of items missing.

ASSEMBLY

1. The Blower wnit comes fully assembled. Attach suppor
&0 tractar wilth two pins and spring clips ( Figure 1),

BLOWER

CAPSCREW
LOCKWASHER
NUTS

SUPPORT

FIGLRE 1

2. Instail carrage belts, hex nuts, spacer, and [at washer a
llustrated in Figure 2. '

e ane
CARRIAGE BOLT

SPACER LOCKWASHER
/5™
AL CARRIAGE 80LT
HEX MUIT e

FLAT WASHER e

FIGURE 2

{(MFG. NO, 203

AN

L b

WING NUT - ' |

[+]

o

FIGURE 3

3. Artach vacuum callectar adapter to mower exhaust by
hocking adapter beiwsen spacer and flat washer {Figqure 2}
and insertitlg upper carriage balt through adapter hole, Tigh-
ten hex and wing gats (Fiqure 3).

4. Be sure intake tube ends are secured together with nine
groups of attaching parts consisting of a Phillips head scrow,
two {lat washers, a lockwasher, and a hex nut each. The end
of the intake tube going over the adapter should have the
Phillips head screw going through the tube from the inside of
the webe. The remainder of the screws are Lo be installed
from the outside of the ke,

5. Install one end of intake tube over adapter and insert
other end into elbow assembly.

&. Install elbow assembly flange on blower and secure flatge
to Mower with two clamp bars, wing nuts, and hex nuts, Se
cure flange 10 elbow tube with hose clamp, machine screw,
lockwasher and nut {Figure 43, Be sure to lighten hose clamp.

WING NUT ~ HEX NUT

HOSE CLAMP

ELBOW
ASEY.
TUBE

FIGURE 4



7. Install deflegior in exhaust hale al the top of the blower
housing on cutside of blower outlet with self-tapping screws.
8. Place the pulley on the shaft of the bevel gear housing.
The new pulley will ke secured outboard of the P.7.0. pul-
ley with the key and set screw provided, (Figqure 5) Tractor

BLOWER

DRIVE
FURMISHED WITH pyp ey |

ADAPTER KIT

)

i
JBLOWER
Y |IDLER

PULLEY

PTO PULLEY 18972 and Subscguent

FIGURE 5

maodels 197 2and subsequent have pulley already installed as
rart of a double pulley assembly (See Fiqure & insert).

9. Piace "'V" helt {furnished with adapter kit} around the
E.T.Q. pulley. Run other end around the drive pulley and
idler pulley which are mounted on the frame at Blower. The
spring on the idler pulley will automatically adjust belt ten-
sion. (Figure 5)

10. Remove the pulley yuard on the upper right side of the
blawer assembiy and position the blower drive belt over the
pulleys as shown (Figure 6}, Adjust the belt tension as re-
quired. A space of approximatdy 3/4" should be between

the set collar and quide bracket when engaged (Figuee 6).
Feplace the pulley guard {Fiqure 73,

344" SPACE

FULLEY

GUARD

FIGURE 7




COLLECTOR & BLOWER HOUSING wrc no. 09

THISPIECETOFIT
INSIBE HQSE

CLAMP MUST BE
SECURELY TIGHTENED
ON FLAMGE
75

e 6

G55 T
! B’ s gg 64 B756
1] .

ADAFTER

177084 . Decal, Caution END

175050 - Instruclioral Pack

FIGLIRE 8



COLLECTOR & BLOWER HOUSING

MFGE. NO, 9059
na . REf. Qt!f' .
II{JQ. Part Ma. QRLE Description HNo. Part No. | Req. Description
- -
1 123001 1 Blower Housing Support Assy. :2 3115:&345 § ?;ﬁng Clip
2 177266 | 1 Housing Assy. Inlet Halt a7 16412 | 1 Bearing Housing Assy.
3 123012 | 1 Housing Assy. R.H. Hail a8 727002 | 1 Grease Fitting
4 J0e002 9 Hex Capscrew, 1/4-20x 1/2 a4 154258 2 Needle Bearing
5 720003 9 Lockwasher, 154 n 164200 1 Tranverse Shaft Assy.
) 717005 | 9 Hex Nut Full, 1/4-2¢ 51 81410031 3 Washer
7 | 708005 | 2 Hex Capscrew, 3/8-16 x 1 52 | 164199 | 1 Tension Arm Assembly
8 | 705016 | 1 Hex Capsorew, 3/6-16 % 114 || o0 | 1ag200 | 1 Idler Pulley
g F05009 2 Hex Capscrew, 3/83-16x 1-1/2 54 705006 | 1 Hex Capscrew, 3/6 16x2
1o 720002 | 4 Lockwasher, 3/8 55 710001 | 4 Plain Washer, 3/8
11 717003 | 4 Hex Nut Full, 3/8-16 56 720002 | 2 Lockwasher, 3/8
12 123107 | 1 Deflector 57 717003 | 1 Hex Nut Full, 3/53-16
13 714014 | 2 Selt-Tapping Serew, No. 10x3/8 | | g 217510 | 1 Hex Nul Full Lock, 3/816
14 123015 1 Fan Assembly 59 156159 1 Spring, Tenson
15 713006 1 Set Svrew 5q. Hd. 0/16-18x1/2 60 164204 | 1 Retaining Ring
15 dr LAY 2 Key Hi-Pra Gl ledl 35 1 Idler firm Amembly
17 123087 1 Fia'ﬂgﬂ, Shaft & Bearing P‘-SSY. ) 8141007% 1 Waszher
18 123019 | 1 Shaft and Bearing 63 158196 | 2 Special Washer
19 106663 | 1 Pulley 64 158195 | 1 Pulley
20 172845 | 1 Belt Stop ' 65 719003 | 1 Plain, Washer
21 705005 | 1 Hex Capserew, 3/8-16x 1 66 720006 | 1 Leckwasher
22 705005 | 1 Hex Capscrew 37816 x 1 &7 717022 | 1 Hex Nut Full, 7/16-14
23 720002 | 2 Lockwasher, 5/8 68 161098 | 1 “y* Belt P.T.Q.
24 719003 Z Plain Washer &9 106715 | 1 Pulley, Idler
25 123082 1 Clutch Lever Assembly 20 123065 ] Hose Clamp
26 123027 | 1 Spacer, Clutch Lever 71 715069 | 2 Machine Screw Rd. Hd.,
27 705006 | 1 Hex Capserew, 3/8-16 x 2 1/420% 3
28 106567 | 1 tnaob 72 720008 | 2 Lockwasher, 1/4
9 ;?3205 é E‘“ftt' Belt Guard 73 174264 | 1 Hose Exhaust {6” Dia.)
S0 ST ut Fetainer
3L | 705012 | 3 Hex Capstcew, S/16-1ex5/8 | | 70 | 723080 | 2 Hem it PRl 1420
32 [ 720001 | 2 Lockwasher, 5/16 76 | 163085 | 1 Bek Stop
3| 164206 | 1 Belt Guard 77 | 177270 | 1 Intake Tube
34 1230756 1 Fod Cuide Assembly 78 108505 1 NP Relt
55 | 717511 | 1 Hex Nut Full. 5/16-18 79 | 711003 { 9 | Truss Hd: Phillips Screw
36 8191045 1 Spring 80 719007 | 18 Washer, 5/16
37 2191022 1 Set Collar : 81 721507 | 9 Lockvrasher No. 10
39 164203 | 1 Clutch Rod-Blower a3 177534 | 1 Elberw Assembly
40 722001 | 1 Cotter Pin, 3/52 x 3/4 a4 177271 | 2 Clarap Bas
4] 121037 1 Spring 85 108848 2 Wing Nut
42 164202 1 Fullpy 86 719530 2 Hex Nut Fuil, Jam, 5/16-18
43 8061081] 1 Key
44 118053 | 1- Pin




Adapter Kit
Mfr’s. No. 890

FOR 48" ROTARY MOWER
LANDLORD & S0OVEREIGN

CGROER PART NO. 177045

Adapter Kit
Mfr's. No. 889

FOR 42" ROTARY MOWER
LANDLORD & SOVEREIGN

ORDER PART NO. 177047

FIGURE 9



ROVING VACUUM NOZZLE MFG. NO. 447

The nozzle attaches to the blower inlet in place of the hose
from the mower. For slacage, a carrier is provided for instal:
lation oo the Front of the dump cart.

ROVING
NOZZLE

FIGURE 10
ASSEMBLY

L Install the mounting flange and clamp on the plain end
of the hase. Tighten the clamp serew securcly, (Figure 113,

2. Install the hese handle clamps the desired distance from
the pickup end of the hose and attach the handle {Figure 12}
3. ftach the flanged end ol the roving nozzle to the hlower

housing, seating the flange fully in the notches. {See Figqure
111

HOSE
FLANGE

A

\ CLAMP

FIGURE 11

NOZZLE
HANDLE

{ CLAMPE

n

FIGLURE 12

4. ‘The storage rack is assembled and hung ooto the front of

the cart as shown, No hardware for mounting is required,
{See Figure 13).

FIGURE 13



DISENGAGING MOWER DRIVE BELT

Use of the roving nozzle and vacuum collector on 1972
Landlord and Sovereign tractors requires that the mawar
Hades DO NOT rotate when using the roving nezzle. To aid
in disengaging mower drive belt and maintaining mower
drive belt on idler pulley, a helt stop and spacer should be
installed. Perform the fallowing procedurs if the traetor 1D,
number iz lower than those listed below. If numhbers are
higher, disregard procedure.

MFG. NO. DESCRIFTION 1.O. NGO
755 Landlord 3410 {3 Speed) 2419
786 Landlord 34105 2658
rEY] Landloed 3410H 1491
758 Sovereiqn 34158 2813
759 Sovereign 3415H 2985

1. Shut off tractor engine, remove key, disengage power

take off and set parking brake.

2. Push down on mowet dive belt tension lever (Fiqure 14)
and remave mower drive belt {Fiqure 15} from mower dove,
idler, and power takeoff pulleys. Note direction belt is
twisted on mower drive pulley.

3. Remove nut (Figure 15, lockwasher, flat washers, and
idler pulley from capscrew on idler arm assembly.

4. Install spacer (Fiqure 15), belt stop, flat wahsers, idler
pulley, lockwasher, and nut ot idler arm capscrew. Do not
tighten nui.

2. Install mower drive belt on drive idler, and inside qroave
of power take-off pulleys [Figure 15 ). Twist belt in same di-
rection as removed. ’

6. Push forward on mower drive belt tension lever {Figure
14) and lock it in position. This applies tension to belt.

7. Set belt stop (Figure 15) so that dimension from resr
edge of stop is 43/8" from bolt sscuring Vegroove idler
pulley. Tighten idler pulley nut.

&. Check mower for proper front-to-rear adjustment {Fiqure
16}, ;

9. Start tractor engine and ren at 344 speed. Engage movar
power take-off by pushing power take-off control handle
[orward. Mower blades and vacuom collecter belt should be
cperational.

10, Maintaining power take-olf control handle in engaged
persition, push down on belt tension lever (Fiqure 14). Mower
blades should stop roating and vacuum collector helt pon-
tinue.

NOTE: If 42" mower drive belt continuas to rotate, replace
with a new, longer beit (17643090,

b,
BELT TENSION LEVER
A
)H
1

DISENGAGE MOWER BELT

FIGURE 14

10



h_—_—_—___.::___f_ ==
F.T.O. CONTROL LEVER ——— (
i

POWER TAKE-OFF PULLEY

M

IDLER FLILLEY /

LDCKKASHEH A
211

PLAIN WASHER

SPACER
NUIT

=

A
i T IDLER ARM

A S

The belt stop must ke installed between the washer and spacer as shown and |o-
cated at the batlem ol the backside idler so that the dimension Irom the rear edge
al the stop is 4378 ahead of the center of the bolt securing 1he W groove idler.

V-GROOVE IDLER PULLEY —
MOWER DRIVE BELT

FIGURE 1%

! HEIGHT ADJUSTING
Clevis FRONT BLADE HANDLE 1.\ /

Dimension at point “B” to be /8"
T 1/4” greater than at point “a,",

FIGURE 16

1



ROVING NOZZLE MFG. NO. 447

o
|:I.:i|] i
)

12

FIGURE 17
Rel. Quy.
Ho. . | Part Ho. | Req. Description
1 123127 3 Hese Assembly
2 123111 1 Hese Flange
K 123065 1 Hoge Clamp
d 715069 L B.H. Screw 1/4-20x 3
8 720003 1 Lock Washer 1/47
[ 17005 L Hex tut Fall, 1/4-20
7 123129 1 Hose Handle
8 123128 | 2 Hose Clamp Handle
g 705017 2 Hex Capscrow 5 16-18 = 544
1o 720001 2 Lock Washer 5716
11 716006 2 Wing Wat, 5/16-18
12 123122 1 ‘Hoese Carrier Assy.
13 123125 ] 2 Carrier Support
14 705001 4 . Hex Capscrew, 5/16-18x7/8
15 719002 2 "Plain Washer, 5/16
& [ 72000% 4 Lock Washer, 5/16 y
17 TI7001 4 Hew Hut Full, 5/16-18




MEG. NO. 1031 DUMP CART COVER INSTALLATION

L. Insert each bail through slotred hole in fever and center
the lever on the bail {Figure 1E).

OME LEMK E -

FRONT BAIL AR
N e o
1 : -\.zr{f-”.. }
¥ . ff‘“ i
. -
TWO LINKS g e éﬁﬁahﬁﬁ
REAR BAIL LEVER

i
/
. /
T Y BELT
/4 INCH LONG - STOR
CAPSCREW
FLAT
WASHER
SPECIAL
WASHER
CART
N {FRONT)
T
T e
T SIDE

FANEL

FIGURE 18

2. Attach one link to each end of one bail and tweo links to
each end of other bail (Fiqure 18). The bail with two links
cach will be placed later at rear of cart and the bail with one
link each at the front.

Z. Insert side and end reinforcing bars in cart cover with
side Lar bends pointing inward o

4. Align reinforcing bar holes and fat washer. From ingide,
tnzert pin through heles and secure bars and washer with a
hex nut {Fiqure 19). Repeat procedure for all four comers.

W EMND
" REINFORCING
" BAR

SIDE FAMNEL
DUTEIDE_!:IDLE_S -

REINFORCING
NUT VT BAR

FIGURE 12

5. Hang two side panels on guter sides of cart.

&. Secure belt stop to inzide frant of side panel with two fiat
washers {ane above and one below sids panel}, special washer,
34 inch long capscrew, and locknut {Fiqure 201, Position
belt stap at angle illustrated. Repeat procedure for remain-
ing front corner.

FIGURE 20 .
7. Secure bracket 1o inside cear of side panel with two spec-
fal washers (above side pancl}, a flat washer {under side
panel), 2 34 inch long capscrew, and locknut {Fiquee 214
Position side panel bracket at angle illustrated. Fepeat pro-
cedure for remaining rear corner.

374 IMCH LONG

CAPSCREW
SIDE PAMEL
ERACKET h“‘-‘:-\ TWO SPECIAL
- WASHERS

CART (REAR) SIDE PAMEL

FIGURE 21
8. Lay cover assembly on cart with canvar side Naps ingjide
and cover nozzle toward cart drawbar. Be sure pins arg in-
serted completely into side panet outside hales (Figure 19}
9. Secure bracket to front of cart with 1-1/4 inch long cap-
screw | Figqure 23],
10. Secure the loose Knk of rear bail and iink assembly {two
links an each end of bail) to rear pins with two [at washers
and locknuts, Repeat same procedure for front bail and link
assembly (one link on each end of bail}.
11. Insert rear latch rod through lever holes and secure il with
a cotter pin (Figure 22}, Install locknut, latch, and locknut
ot latch rod. With lever in elosed position, adfust fatch until
it is securely hooked under cart. Repeat procedure for front
side with latch tight under bracket { Figure 23).

13



v

12, Insert hose in gover nozzle al least 12 inches and tighten
cover nozzle arcund hose with belt {Fiqure 24).

LEVER

N i
E COTTER PIN
R

LATGH ROD

LATCH

REAR OF
CART LOCKNUT

1-1/4 INCH LONG A |
4 I 1'
CAPSCREW €§ i
- LEVER
FRONT
BRACKET

LATCH ROD
LOCKNUT

LOCKNUT
&

FRONTOF .-
CART :

FIGURE 22

FIGURE 23

COVER
NOZZLE

FIGURE 24

HOTE:

Refer to Fiqure 25 for dump cart eover parts list.

14




DUMP CART COVER MFG. NC. 1031

Ref. Oty. o Ref. iy,
No Part Mo. | Req. Description Na. Part Ho., | Reg. Descrtiption
1 1797 1 Cart Cover 12 170000 p Latch
2 178191 2 Side Bar Reinf. 13 FE2006 2 Cotter Fin
3 178152 | 2 End Bar Reinl. 14 717810 | 4 Hex Nut Centerlack
4 178185 | 4 Fin *15 178190 § 1 Bracket
5 TI7003 4 Hex Mut, %/8-16 14 178187 2 Side Fanel
& 719001 a Filat Washer, Tf8 17 178198 2 Bracket
7 170134 | & Link 18 150134 | & Washer, Special
a 7510 | 4 Hex Mur, Centerlock 19 ooz | & Flain Washer, 5/16
g 178188 2 Baitl 20 J08017 4 Hex Capscrew, 5f16-18 x 3/4
10 170002 2 Lever 21 T17811 i Hex Locknut, 5/16-18
11 170001 2 Rad Latch 22 705016 1 Hex Capsoraw, 3/8-16x1.144
23 163065 | 2 Belt Stop

*Attached to Frent of Dump Cart

FIGURE 25

1%






